GEELY

PARTS CATALOG

MINI

JULY 2008



PICTURE INDEX

2010 white bod 2050 engine roorm assy 2220 trunk door assy | 5040 |F splash guard &

front side rail assy

y assy 2030 body assy
o :

2000 BODY

2250 RF splash guard &
front side rail assy

2290 rear floor assy

L

25

2080 front floar assy 2150 roof assy

15

2200 RR door assy 21590 LR door assy 2180 RF door assy 2170 LF door assy 2160 roof assy (with sunroof)

S

17 16

20 15 18




2010 BODY ASSY.




2010 BODY ASSY.

NO.|  PART NO. DES. QTY| REMARK | [NO|  PART NO. DES. QTY| REMARK
WHITE BODY ASSY. 1
1 | 5010000180002 BODY FRAME ASSY. 1
2 | 8402010171001 ENGINE HOOD ASSY. 1

8402010180001 ENGINE HOOD ASSY. R A

3 | 1200159180001 RIGHT WING ASSY. 1
4 | 6101040180001 RF DOOR ASSY. 1
5 INSTRUMENT PANEL RL BRACKET ASSY.| 1
6 Q1400612 HEXAGON HEAD BOLT & WASHER ASSY.| 4
7 | 6201040180001 RR DOOR ASSY. 1
8 | 5604010171001 TRUNK LID ASSY. 1
9 Q1840616 HEXAGON FLANGE BOLT 2
10 TRUNK COVER BRACKET 1
11| 6201030180001 LR DOOR ASSY. 1
12| 6101030180001 LF DOOR ASSY. 1
13 INSTRUMENT PANEL LL BRACKET ASSY.| 1
14| 1200158180001 LEFT WING ASSY. 1
15| Q1840612 HEXAGON FLANGE BOLT 14




2020 BODY FRAME ASSY.




2020 BODY FRAME ASSY.

NO. PART NO. DES. QTY| REMARK NO. PART NO. DES. QTY| REMARK
BODY FRAME ASSY. 1
1 ENGINE COMPARTMENT ASSY. 1
2 | 5301190180001 COWL PANEL UPPER PART ASSY. 1
solonoiry | COMPANELBMRERATEURRR |
3 | 5701010171001 ROOF SKIN ASSY. 1
4 | 5401022180001 RIGHT WALL ASSY. 1
5 5609031180 TRUNK COMPARTMENT BAFFLE PLATE ASSY.| 1
6 | 5601010171001 REAR END PANEL ASSY. 1
7 106201002001 REAR FLOOR ASSY. 1
8 | 5401011180001 LEFT WALL ASSY. 1
9 106201001801 FRONT FLOOR ASSY. 1

0| saowsours | COMPMELBERERATCLIoNER |y | eiouror




2030 ENGINE COMPARTMENT ASSY.




2030 ENGINE COMPARTMENT ASSY.

NO.|  PART NO. DES. oTY| REMARK | [NO.| PARTNO. DES. oTY| REMARK
ENGINE COMPARTMENT ASSY. | 1
1 | 8400480171001 | FRONT CROSS MEMBER ASSY. | 1
8400480180001 | FRONT CROSS MEMBERASSY. | 1 | fADWTOR
2 | 101200290601 |FRONT CROSS MEMBER RIGHT BOARD| 1
3 Q1460820  |HEXAGON HEAD BOLT & WASHER ASSY.| 4
4| 8400691180 |ENGINE HOOD LOCK BRACKET ASSY.| 1
1208385180 |ENGINE HOOD LOCK BRACKET ASSY.| 1 Eégmgg
5 | 101200290401 |FRONT CROSS MEMBER LEFT BOARD| 1
6 | J0146C1030 |HEXAGON HEAD BOLT & WASHER ASSY.| 3
7 LF COMBINATION HEADLIGHT BRACKET NUT 1
PLATE ASSY.
8 ENGINE HOOD LF SUPPORT BRACKET ASSY. 1
9 ENGINE HOOD LF SUPPORT SUB-ASSY.| 1
10 ENGINE HOOD LF SUPPORT ASSY. | 1
11 RF COMBINATION HEADLIGHT BRACKET NUT 1
PLATE ASSY.
12 ENGINE HOOD RF SUPPORT BRACKET ASSY.| 1
13 ENGINE HOOD RF SUPPORT SUB-ASSY.| 1
14 ENGINE HOOD RF SUPPORT ASSY. | 1
15 1018007901 FRONT CROSS MEMBER UPPER PLATE ASSY.| 1
16 FRONT HOOK PLATE 1
17 | 8400040180001 |RF SPLASH GUARD & FRONT SIDE RAIL ASSY.| 1
18| 8400030180001 LF SPLASH GUARD & FRONT SIDE RAIL ASSY.| 1
RADIATOR BRACKET WITH LOWER CROSS
19 | 8400480171001 ety 1
RADIATOR BRACKET WITH LOWER CROSS RADIATOR
8400480180001 MEMBER ASSY. 1 FORWARD
20 Q1460820 HEXAGON HEAD BOLT & WASHER ASSY.| 2




2040 ENGINE HOOD ASSY.

NO.|  PART NO. DES. QTY| REMARK
ENGINE HOOD ASSY. 1
1 | 8402010180001 ENGINE HOOD FRAME ASSY. 1| R on
8402010171001 ENGINE HOOD FRAME ASSY. 1
2 | 8402070180 ENGINE HOOD LEFT GEMEL ASSY. | 1
3| 8402080180 | ENGINE HOOD RIGHT GEMEL ASSY. | 1
) 4 Q1460617 |HEXAGON HEAD BOLT & WASHER ASSY.| 8




2050 TRUNK LID ASSY.

NO. PART NO. DES. QTY| REMARK
TRUNK LID ASSY. 1
1 | 5604010171001 TRUNK LID FRAME ASSY. 1
2 TRUNK LID RIGHT GEMEL SUB-ASSY. | 1
3 TRUNK LID LEFT GEMEL SUB-ASSY. | 1
4 Q32007 HEXAGON FLANGE NUT 2
5 Q1460836 HEXAGON HEAD BOLT & WASHER ASSY.| 2
6 1203048180 TRUNK LID SPRING 2
7 1012002742 RIGHT GEMEL MOUNTING BRACKET ASSY.| 1
8 1012002736 LEFT GEMEL MOUNTING BRACKET ASSY.| 1
9 PIN AXES 2
10 PIN SLEEVE 2
11 Q5002013 PLACKET PIN 2
12 5605030180 TRUNK LID LEFT GEMEL ASSY. 1
13 5605040180 TRUNK LID RIGHT GEMEL ASSY. 1




2060 LF SPLASH GUARD & FRT SIDE RAIL ASSY.




2060 LF SPLASH GUARD & FRT SIDE RAIL ASSY.

NO. PART NO. DES. QTY[ REMARK NO. PART NO. DES. QTY[ REMARK
8400030180001 |LF SPLASH GUARD & FRT SIDE RAIL ASSY.| 1
1 WIRING HARNESS FIXING BRACKET ASSY.| 1
2 LEFT HANG SUPPORT 1
3 LEFT HANG SUPPORT ASSY. 1
4 LF SIDE RAIL SUB-ASSY. 1

LF SIDE RAIL MIDDLE REINFORCEMENT SUB-
> ASSY. 1
6 LF SIDE RAIL MIDDLE REINFORCEMENT 1
ASSY.
7 REINFORCEMENT PIN SLEEVE 1
8 LF SIDE RAIL FRT REINFORCEMENT ASSY.| 1
9 BATTERY BRACKET FRT REINFORCEMENT ASSY. 1
10 LF SIDE RAIL BOTTOM REINFORCEMENT BOARD | 1
11 LF SIDE GIRDER ASSY. 1
12 BATTERY INSTALLATION BRACKET ASSY.| 1
13 LEFT LOWER TRAILING ARM MOUNTING 1
BRACKET REINFORCEMENT ASSY.
14 1014000504 LEFT LOWER TRAILING ARM BUSH | 1
15 LEFT LOWER TRAILING ARM FIXING SEAT| 1
16 LEFT LOWER TRAILING ARM FIXING SEAT | 4
SUB-ASSY.
17 LEFT LOWER TRAILING ARM SEAT | 1
18 LEFT LOWER TRAILING ARM MOUNTING 1
SEAT SUB-ASSY.
LEFT LOWER TRAILING ARM MOUNTING

19 1205640180 SEAT ASSY. 1
20 1802540180 LF SPLASH GUARD ASSY. 1




2070 RF SPLASH GUARD & FRT SIDE RAIL ASSY.




2070 RF SPLASH GUARD & FRT SIDE RAIL ASSY.

NO. PART NO. DES. QTY] REMARK NO. PART NO. DES. QTY] REMARK
RF SPLASH GUARD & FRT SIDE RAIL ASSY.| 1
1 RELAY MOUNTING BRACKET ASSY.| 1
2 ENGINE MOUNTING BRACKET SUB-ASSY.| 1
3 1201665180 ENGINE MOUNTING BRACKET ASSY.| 1
4 RF SIDE RAIL BOTTOM REINFORCEMENT| 1
5 RF SIDE RAIL 1
6 RF SIDE RAIL MIDDLE REINFORCEMENT| 1
7 RF SIDE RAIL FRONT REINFORCEMENT ASSY.| 1
8 RF SIDE RAIL ASSY. 1
9 1802541180 RF SPLASH GUARD ASSY. 1
10 RIGHT LOWER TRAILING ARM FIXING SEAT| 1
11 1014000504 RIGHT LOWER TRAILING ARM BUSH| 1
12 RIGHT LOWER TRAILING ARM FIXING SEAT |,

SUB-ASSY.
13 RIGHT LOWER TRAILING ARM MOUNTING SEAT| 1
14 RIGHT LOWER TRAILING ARM MOUNTING | 4
SEAT SUB-ASSY.
15 RIGHT LOWER TRAILING ARM MOUNTING | 4
SEAT REINFORCEMENT ASSY.

16 1205647180 RIGHT LOWER TRAILING ARM MOUNTING | 4

SEAT ASSY.




2080 LEFT WALL ASSY.

S J
Ll ﬂ'l!'.r
TR

TOL -l




2080 LEFT WALL ASSY.

NO. PART NO. DES. QTY| REMARK NO. PART NO. DES. QTY| REMARK
5401011180001 LEFT WALL ASSY. 1
1 LEFT WALL OUTER PANEL 1
5 1012002648 LEFT UPPER SIDE ‘;{QIALRIE)RONT PART INNER |
1012002618 LEFT UPPER SIDE I:;A)I)I&:DENTER PART INNER|
3 5401350180 REAR BUMPER LEFT FIXING BRACKET ASSY.| 1
4 WING MOUNTING NUT PLATE ASSY.| 1
5 LR DOOR LOCK BUCKLE REINFORCEMENT ASSY.| 1
6 LEFT UPPER SIDE RAIL INNER BOARD ASSY.| 1
7 CENTER PILLAR OUTER REINFORCEMENT ASSY.LH| 1
5401031180 CENTER PILLAR INNER BOARD .LH | 1
8 1012002637 LR WHEEL COVER INNER BOARD ASSY.| 1
10| 5401710180001 LR COMBINATFI)(EXIT'IFEAX_SLIS%I.-{T MOUNTING 1
11 LR WALL OUTER PANEL LOWER PART| 1
12 (EFTOOONAVELOWER SO FAL |
5101120001002 |LEFT LOWER SIDE RAIL INNER BOARD| 1
13 LF PILLAR OUTER PANEL REINFORCEMENT ASSY.| 1
141 106201002501 LF PILLAR INNER BOARD ASSY. 1
15 LEFT PULL SPRING SEAT 1




2090 RIGHT WALL ASSY.

AT

THL - e




2090 RIGHT WALL ASSY.

NO.|  PART NO. DES. QTY| REMARK | [NO|  PART NO. DES. QTY| REMARK
5401022180001 RIGHT WALL ASSY. 1
1 | 5401022180001 RIGHT WALL OUTER PANEL 1
2 1012002708 RIGHT UPPER SIDEB%';I;ERONT PART INNER 1

RIGHT UPPER SIDE RAIL CENERT PART
1012002689 NER BOARD 1
3 5401360180 REAR BUMPER RIGHT FIXING BRACKET ASSY.| 1
4 WING MOUNTING NUT PLATE ASSY.| 1
5 RR DOOR LOCK BUCKLE REINFORCEMENT ASSY.| 1
6 RIGHT UPPER SIDE RAIL INNER BOARD ASSY.| 1
7 CENTER PILLAR OUTER PANEL REINFORCEMENT ASSY.RH| 1
1012002685 | CENTER PILLAR INNER BOARD .RH | 1
8 1012002706 RR WHEEL COVER INNER BOARD ASSY.| 1
9 RIGHT WALL REAR PART INNER BOARD & 1
WHEEL COVER ASSY.
RR COMBINATION TAILLIGHT MOUNTING
10| 5401720180001 DLATE ASSY 1
11 RIGHT PULL SPRING SEAT 1
12 RIGHT DOORFRAME LOWER SIDE RAIL 1
REINFORCEMENT ASSY.

13 RF PILLAR OUTER PANEL REINFORCEMENT ASSY.| 1
14| 106201002601 | RF PILLAR INNER BOARD ASSY. | 1
15 RR WALL OUTER PANEL LOWER PART| 1




2100 ROOF SKIN ASSY.

NO. PART NO. DES. QTY| REMARK
5701010171001 ROOF SKIN ASSY. 1
1| 101200275001 ROOF SKIN OUTER PANEL 1
2 101200275301 |ROOF SKIN FRONT CROSS MEMBER ASSY.| 1
3 | 101200275101 | ROOF SKIN MIDDLE CROSS MEMBER | 1
4 | 101200275201 ROOF SKIN REAR CROSS MEMBER 1




2110 ROOF SKIN FRONT CROSS MEMBER SUB-ASSY.

JOINTING SQUARE NUT

NO. PART NO. DES. QTY| REMARK
5701021180 ROOF SKIN FRONT CROSS MEMBER ASSY.| 1
1 5701021180 ROOF SKIN FRONT CROSS MEMBER




2120 LF DOOR ASSY.

NO. PART NO. DES. QTY| REMARK

51201150180-01 [DOOR GEMEL MOUNTING BOLT M8x25
51201151180 |DOOR GEMEL MOUNTING BOLT M8x20

LF DOOR ASSY. 1

LF DOORFRAME ASSY. 1

1201026180 LF DOOR UPPER GEMEL ASSY. 1
1201036180 LF DOOR LOWER GEMEL ASSY. 1
6

1

a A W N P




2130 LR DOOR ASSY.

NO. PART NO. DES. QTY| REMARK

51201150180-01 [DOOR GEMEL MOUNTING BOLT M8x25
51201151180 |DOOR GEMEL MOUNTING BOLT M8x20

LR DOOR ASSY. 1

LR DOORFRAME ASSY. 1

1201026180 LR DOOR UPPER GEMEL ASSY. 1
1201067180 LR DOOR LOWER GEMEL ASSY. 1
6

1

a A W N P




2140 RR DOOR ASSY.

NO. PART NO. DES. QTY| REMARK
RR DOOR ASSY. 1
1 RR DOORFRAME ASSY. 1
2 1201033180 RR DOOR UPPER GEMEL ASSY. 1
3 1201063180 RR DOOR LOWER GEMEL ASSY. 1
4 | 51201150180-01 [DOOR GEMEL MOUNTING BOLT M8x25| 6
5 51201151180 |DOOR GEMEL MOUNTING BOLT M8x20| 1




2150 RF DOOR ASSY.

NO. PART NO. DES. QTY| REMARK
RF DOOR ASSY. 1
1 RF DOORFRAME ASSY. 1
2 1201033180 RF DOOR UPPER GEMEL ASSY. 1
3 1201054180 RF DOOR UPPER GEMEL ASSY. 1
4 | 51201150180-01 [DOOR GEMEL MOUNTING BOLT M8x25| 6
5 51201151180 |DOOR GEMEL MOUNTING BOLT M8x20| 1




2160 WING ASSY.

NO. PART NO. DES. QTY| REMARK
1] 1200158180001 LEFT WING 1
1200159180001 RIGHT WING 1
2 1200160180 |FRONT BUMPER LEFT MOUNTING BOARD ASSY.| 1
1200163180 | FRONT BUMPER RIGHT MOUNTING BOARD ASSY.| 1




2170 FRONT FLOOR ASSY.

10—

&

|

9

—12

— 16

21

15

— 14

= i ——=1T7
o=

om Y i—

=




2170 FRONT FLOOR ASSY.

NO.|  PART NO. DES. QTY| REMARK | [NO|  PART NO. DES. QTY| REMARK
106201001801 FRONT FLOOR ASSY. 1
1 FRONT FLOOR CROSS MEMBER ASSY.| 1
2 SEAT NUT PLATE ASSY. 5
3 FRONT FLOOR CROSS MEMBER SUB-ASSY.| 1
4 RF SEAT NUT PLATE ASSY. 1

LEFT DOORFRAME LOWER SIDE RAIL INNER
5 | 106201002301 D Ay 1
6 NIP 2
7 FRT SEAT SAFETY BELT RETRACTOR 2
MOUNTING NUT PLATE ASSY.
8 LEFT DOORFRAME UPPER SIDE RAIL INNER 1
BOARD
9 BODY SUPPORT BOARD 4
RIGHT DOORFRAME LOWER SIDE RAIL INNER
10| 106201002401 SOARD ASSY 1
11 RIGHT DOORFRAME LOWER SIDE RAIL INNER 1
BOARD

12 RF SEAT RIGHT SLIP RAIL REAR BRACKET ASSY.| 1
13 RF SEAT RIGHT SLIP RAIL REAR BRACKET| 1
14 LF SEAT LEFT SLIP RAIL REAR BRACKET ASSY.| 1
15 LF SEAT LEFT SLIP RAIL REAR BRACKET| 1
16 RF SEAT LEFT SLIP RAIL REAR BRACKET ASSY.| 1
17 NUT PLATE ASSY. 2
18 RF SEAT LEFT SLIP RAIL REAR BRACKET| 1
19 LF SEAT RIGHT SLIP RAIL REAR BRACKET ASSY.| 1
20 LF SEAT RIGHT SLIP RAIL REAR BRACKET| 1
21 FRONT FLOOR SUB-ASSY. 1




2180 REAR FLOOR ASSY.

26 29 2019 2127 28 14 22

=2

16—
157 3’|8 41 42
39 |
WO | |
Ua O
0 —
O O
O
O — 31 O
o —
o ol
40—@ 40—@ é
33 34
— 4

19 13
18 ‘I 3—
20 —30

43




2180 REAR FLOOR ASSY.

NO. PART NO. DES. QTY| REMARK NO. PART NO. DES. QTY| REMARK

106201002001 REAR FLOOR ASSY. 1 25 REAR MUFFLER RIGHT HOOK REINFORCEMENT| 1
RIGHT VERTICAL PULL ROD SEAT
1 REAR FLOOR FRAME ASSY. 1 26 REINFORCEMENT ASSY. 1
2 REAR FLOOR LEFT CARLING REINFORCEMENT| 1 27 REAR FLOOR RIGHT CARLING 1
REAR STABILIZER BARFIXING SEAT
3 REAR FLOOR GIRDER FRAME ASSY.| 1 28 REINFORCEMENT ASSY. 1
4 REAR FLOOR LEFT CARLING ASSY.| 1 29 VERTICAL PULL ROD RIGHT SEAT 1
5 GASONLINE TANK 3# VENT-PIPE BRACKET| 1 30 REAR FLOOR 2# CROSS MEMBER ASSY.| 1
6 REAR BRAKE HOSE BRACKET 1 31| 5101461180 AR R R R LOWER g
LEFT VERTICAL PULL ROD SEAT
7 REINFORCEMENT ASSY. 1 32 RIGHT 1# TRAILING ARM BRACKET | 1
8 GASONLINE TANK LR BRACKET ASSY.| 1 33 LEFT 1# TRAILING ARM BRACKET 1
LR STABILIZER BAR FIXING SEAT
9 REINEFORCEMENT ASSY. 1 34 LEFT 2# TRAILING ARM BRACKET ASSY.| 1
10 REAR FLOOR BRAKE PIPE BRACKET ASSY.| 1 35 LEFT 2# TRAILING ARM BRACKET 1
11 VERTICAL PULL ROD LEFT SEAT 1 36 RIGHT 2# TRAILING ARM BRACKET ASSY.| 1
12 REAR FLOOR LEFT CARLING ASSY.| 1 37 RIGHT 2# TRAILING ARM BRACKET | 1
REAR FLOOR 2# CROSS MEMBER LOWER
13 REAR FLOOR RIGHT CARLING ASSY.| 1 38 PLATE SUB-ASSY. 1
14 REAR MUFFLER LEFT HOOK ASSY. | 1 39 REAR FLOOR 2# CROSS MEMBER LOWER PLATE| 1
15 REAR MUFFLER LEFT HOOK 1 40 WHEEL TOE ADJUSTABLE STOPPER| 4
REAR MUFFLER LEFT HOOK
16 REINFORCEMENT 1 41 REAR FLOOR BRAKE PIPE BRACKET ASSY.| 2
17 REAR MUFFLER LEFT HOOK REBER| 1 42 REAR FLOOR 2# CROSS MEMBER UPPER PLATE| 1
18 FRONT MUFFLER REAR HOOK ASSY.| 1 43 REAR FLOOR 1# CROSS MEMBER ASSY.| 1
19 FRONT MUFFLER REAR HOOK FIXING BOARD| 1 44 PARKING BRAKE CABLE CLIP 2
20 FRONT MUFFLER REAR HOOK 1 45 GASONLINE TANK LF BRACKET NUT PLATE ASSY.| 1
21 REAR BRAKE PIPE BRACKET 1 46 REAR SEAT LOWER FIXING NUT PLATE ASSY.| 2
22 REAR MUFFLER RIGHT HOOK ASSY.| 1 47 REAR FLOOR 1# CROSS MEMBER 1
23 REAR MUFFLER RIGHT HOOK 1 48 CONTROL CABLE MOUNTING NUT PLATE ASSY.| 1
1

N
N

REAR MUFFLER RIGHT HOOK REBAR




PICTURE INDEX

4000 CHASSIS

4010 Accelerator pedal
and its device

4020 5hift control device

1

4030 Clutch contral
mechanism assy.

7 Lol

4040 Auto shift control
device

4050 Front suspension
device

4080 Rear suspension
device

4200 Parking brake
contral mechnism

a0

4190 Brake oil pipe

L

— "l

15

41T0Clutch & bracket
pedal assy

§
=~

{0
oty

b 1T

4160 Right steering
dmuckle & frt wheel hub

1
L3
J
L2
14-2,1:-1
1-1,7-1
13

14-1, 131

4070 Constant welocity
drive shaft

4080 Wheel device

8
4100-15teering wheel
assy
O‘Q
]\ 10-1

4110 Steering driving
device (hydraulic boost)

[fif

11

4160 Left steering
Jrmckle & frt wheel hub

2, @
&5
&

16-1

4150-2Right axle head
and brake assemblies

4150-1 Left axle head
and hrake assemblies
-

4140-2Front rnight brake
assemhly

41401 Front left brake

4130 Power steering
gear fixing =

device

4120 Steering pipe
device

WL




4010 ACCELERATOR PEDAL ASSY.

NO. PART NO. DES. QTY| REMARK
ACCELERATOR PEDAL ASSY. 1
1 1402382180 ACCELERATOR PEDAL & BRACKET ASSY.| 1
2 HEXAGON HEAD BOLT & WASHER ASSY.| 2
3 1402383180 ACCELEROGRAPH CABLE ASSY. 1




4020 TRANSMISSION CONTROL ASSY. (S110)

NO. PART NO. DES. QTY| REMARK
TRANSMISSION CONTROL ASSY. 1
1 1402298180 GEARSHIFT HANDLE WITH DUST BOOT ASSY.| 1
3 1402300180 DUST BOOT COVER PLATE 1
4 1402301180 GROMMET-DUST-PROOF HOOD 1
5 1402297180 GEARSHIFT CONTROL LEVER 1




4030 TRANSMISSION CONTROL ASSY. (S160)

NO. PART NO. DES. QTY| REMARK
TRANSMISSION CONTROL ASSY. 1
1 1402298180 GEAR HANDLE WITH DUST BOOT ASSY.| 1 BLACK
2 HEXAGON FLANGE NUT 4
3 LOCKPIN 3
4 WASHER 1
5 1402294180 MANUAL GEARSHIFT ASSY. 1
6 1400674180 SHIFT HANDLE WITH COVER ASSY. 1
7 1402329180 "E" TYPE CLIP 4
8 1402295180 CONTROL CABLE ASSY. 1
9 BIG WASHER 2
10 HEXAGON FLANGE NUT 2
11 HEXAGON HEAD BOLT & WASHER ASSY.| 2
12 1400929180 CABLE HOLE GASKET 1
13 1400930180 CABLE HOLE GASKET PRESSURE PLATE| 1




4040 AT CONTROL ASSY.

14

12

NO. PART NO. DES. QTY| REMARK
AT CONTROL ASSY. 1
1 1400997025 AT HANDLE ASSY. 1
2 HANDLE CONNECTING LEVER 1
3 LOCKPIN 1
4 HEXAGON FLANGE NUT 4
5 1014000968 AT GEARSHIFT ASSY. 1
6 1400925180 BOTTOM GASKET PRESSURE PLATE | 1
7 1400926180 BOTTOM GASKET 1
8 HEXAGON HEAD BOLT & WASHER ASSY.| 2
9 CONTROL CABLE HOLE PLUG 1
10 1402098180 CONTROL CABLE HOLE PLUG PRESSURE PLATE| 1
11 1400992180 "E" TYPE CLIP 1
12 1400986180 GEARSHIFT CABLE ASSY. 1
13 HEXAGON FLANGE NUT 2
14 HEXAGON HEAD BOLT & WASHER ASSY.| 1




4050 CLUTCH CONTROL ASSY.

NO. PART NO. DES. QTY| REMARK
1402280025 CLUTCH CONTROL ASSY. 1
1 160251018001 CLUTCH MASTER CYLINDER 1

2 HEXAGON HEAD BOLT & WASHER ASSY.| 2 M8x20

3 1402355180 RUBBER WASHER 1
4 1402354180 CONNECTING NUT 1
5 METAL STRIP SPRING HOOP 4
6 OIL RESERVOIR 2# PIPE 1
7 1402353180 CONNECTING HOSE 1
2|8 OIL RESERVOIR 1# PIPE 1
9 1402285180 CONNECTING PIPE ASSY. 1
10 PIPELINE BRACKET 1
11 1402286180 HYDRAULIC HOSE 1
12 1406108180 "L" TYPE SPRING CLIP 2
13 HEXAGON HEAD BOLT 2




4060 FRONT SUSPENSION ASSY.




4060 FRONT SUSPENSION ASSY.

NO.|  PART NO. DES. QTY| REMARK | [NO|  PART NO. DES. QTY| REMARK
FRONT SUSPENSION ASSY. 1 23| 1400516180 LF SHOCK ABSORBER ASSY. 1
1 LF POLE ASSY. 1 24| 1400518180 RF SHOCK ABSORBER ASSY. 1
2 RF POLE ASSY. 1 25| 1400514180 |FRONT COIL SPRING LOWER RUBBER MAT| 2
3 HEXAGON TAPER BOLT 8 26| 1400512180 FRONT COIL SPRING 2
4 HEXAGON FLANGE BOLT 6 27| 1400553180 | FRONT SHOCK ABSORBER BOOT | 2
5 HEXAGON FLANGE NUT 4 28| 1400554180 FRONT CUSHION 2
6 | 1400500180 | LEFT LOWER TRAILING ARM ASSY. | 1 29| 1400513180 |FRONT COIL SPRING UPPER RUBBER MAT| 2
7 | 1400501180 |RIGHT LOWER TRAILING ARM ASSY.| 1 30| 1400506180 SPRING UPPER SEAT 2
8 HEXAGON FLANGE BOLT 2 31| 1400531180 BEARING-SHOCK ABSORBER 2
9 HEXAGON FLANGE NUT 2 32 BIG WASHER 2
10| 1400525180 |LOWER TRAILING ARM LF BRACKET| 1 33| 1400555180 |SHOCK ABSORBER MOUNTING SEAT| 2
11| 1400526180 |LOWER TRAILING ARM RF BRACKET| 1 34| 1400584180 | DECOMPRESS STOPPER COVER | 2
12 1400501180 METAL HEXAGON FLANGE LOCKING NUT| 2 35 WASHER 2
13 HEXAGON FLANGE BOLT 10 36 METAL HEXAGON LOCKING NUT | 2
14| 1400521180 | -OWER TRAILING ARW REAR SPRING COVER| 5 37| 1400505180 |LOWER TRAILING ARM BALL END ASSY.| 2
15 HEXAGON HEAD BOLT & WASHER ASSY.| 12 38| 1014000289 LR SPRING CONNECTING 1
16| 1400693180 FRONT STABILIZER BAR 1| Mees | [39] 1014000515 FRONT SPRING CONNECTING | 2
140054018002 FRONT STABILIZER BAR 1| oo | [ 40 RR SPRING CONNECTING 1
17 1400509180 STABILIZER BAR LIiFgSCY:?NNECTING LEVER 1
18 1400551180 STABILIZER BAR RIC;I;;YC.ONNECTING LEVER 1
19| 1400578180-01 | FRONT STABILIZER BAR CUSHION | 2
20| 1400579180-01 |FRONT STABILIZER BAR FIXING CLIP| 2
21 1400719180 FRT STABILIZER BAR RIGHT BRACKET ASSY.| 1 Eég@;gg
22| 1400720180 |FRT STABILIZER BAR LEFT BRACKET Assy.| 1 | RADIATOR

FORWARD




4070 REAR SUSPENSION ASSY.




4070 REAR SUSPENSION ASSY.

NO. PART NO. DES. QTY| REMARK NO. PART NO. DES. QTY| REMARK
REAR SUSPENSION ASSY. 1 25 1400642180 REAR STABILIZER BAR RUBBER WASHER| 4
1 1014000601 LR POLE ASSY. 1 26 HEXAGON LOCKING NUT 2
2 1014000602 RR POLE ASSY. 1 27 1400616180 LR SHOCK ABSORBER 1
3 METAL HEXAGON FLANGE LOCKING NUT| 6 28 1400627180 REAR COIL SPRING LOWER RUBBER MAT| 2
4 HEXAGON FLANGE BOLT 4 29 1400351180 REAR COIL SPRING 2
5 HEXAGON FLANGE NUT 6 30 1400625180 REAR COIL SPRING UPPER RUBBER MAT| 2
6 1400607180 1# LOWER TRAILING ARM ASSY. 2 31 1400621180 REAR SPRING CUSHION 1
7 HEXAGON FLANGE BOLT 4 32 1400622180 REAR SUSPENSION UPPER SEAT | 2
8 1400608180 2# LOWER TRAILING ARM ASSY. 2 33| 1400624180-01 |REAR SUSPENSION UPPER SEAT CUSHION| 2
9 1400609180 REAR WHEEL TOE ADJUSTING CAM| 2 34 HEXAGON LOCKING NUT 2
10 1400610180 REAR WHEEL TOE ADJUSTING BOARD| 2 35 1400618180 RR SHOCK ABSORBER 1
11 HEXAGON HEAD FLANGE BOLT 2 36 VERTICAL PULL ROD BUSH 2
12 HEXAGON FLANGE BOLT 2 37 HEXAGON HEAD BOLT & WAVE TYPE WASHER ASSY.| 8
13 1400614180 LR VERTICAL PULL ROD ASSY. 1
14 1400615180 RR VERTICAL PULL ROD ASSY. 1
15 HEXAGON FLANGE BOLT 4
16 REAR STABILIZER BAR SUPPORT | 2
17 1400282180 REAR STABILIZER BAR ASSY. 1
18 1064020005 REAR STABILIZER BAR CUSHION 2
19 1400630180 REAR STABILIZER BAR FIXING CLIP| 2
20 1400641180 SUPPORTING BAR SEAT 2
21 HEXAGON HEAD BOLT & WASHER ASSY.| 2
22 1400631180 SUPPORT ASSY. 2
23 HEXAGON FLANGE LOCK NUT 2
24 1400643180 REAR STABILIZER BAR CIRCLIP 4




4080 DRIVING SHAFT ASSY.

NO. PART NO. DES. QTY] REMARK
-~ 1 1401081180 RIGHT DRIVING SHAFT ASSY. 1 S110
E 1401099180 RIGHT DRIVING SHAFT ASSY. 1 S160
. 1401039180 RIGHT DRIVING SHAFT ASSY. 1 AT
1014001419 RIGHT DRIVING SHAFT ASSY. 1 S160G
2 1401082180 LEFT DRIVING SHAFT ASSY. 1 S110
1401098180 LEFT DRIVING SHAFT ASSY. 1 | S160/S160G
1401038180 LEFT DRIVING SHAFT ASSY. 1 AT
3 HEXAGON NOTCH NUT 2
4 HATCH PIN 2
1 5 SPECIAL WASHER 2
1401083180 OUTER RZEPPA CONSTANT VELOCITY JOINT S110
1401101180 OUTER RZEPPA CONSTANT VELOCITY JOINT S160/S160G
1401084180 INNER RZEPPA CONSTANT VELOCITY JOINT S110

1401102180 INNER RZEPPA CONSTANT VELOCITY JOINT S160/S160G




4090 WHEEL ASSY.

NO.|  PART NO. DES. QTY| REMARK

WHEEL ASSY. 1
1 TYRE ASSY. 4
2 | 1408230180 AIR VALVE 4
3| 1408052180 WHEEL NUT 4
4 | 1408053180 WHEEL HUB DECORATION COVER | 1
5 BALANCE PIECE (10g) 1
6 | 140821918003 ALUMINIUM WHEEL RIM 1

3101100180 STEEL WHEEL RIM




4100 STEERING WHEEL ASSY.(4-SPOKE)

NO. PART NO. DES. QTY| REMARK
STEERING WHEEL ASSY.(4-SPOKE) 1 W/O SRS
1 HEXAGON FLANGE BOLT 1
2 1401129180 STEERING WHEEL ASSY.(4-SPOKE) 1 W/O SRS
140112718001 |STEERING WHEEL ASSY.(4-SPOKE,LEATHER)| 1 SRS
140112918001 |STEERING WHEEL ASSY.(4-SPOKE,LEATHER)| 1 W/O SRS




4110 STEERING COLUMN ASSY. (HYDRAULIC POWER)

NO. PART NO. DES. QTY| REMARK
STEERING DRIVER ASSY.(HYDRAULIC POWER)| 1
1 HEXAGON HEAD BOLT & WASHER ASSY.| 1
2 1401252180-01 |[STEERING COLUMN ASSY. (HYDRAULIC POWER)| 1
3 HEXAGON FLANGE NUT 2




4120 STEERING COLUMN ASSY. (ELECTRIC,ADJUSTABLE)

z
o

PART NO.

DES.

QTY

REMARK

o N O o b~ W N P

1014001256

1017000213

STEERING COLUMN ASSY. (ELECTRIC,ADJUSTABLE)
SERVO MOTOR
HEXAGON HEAD BOLT & WASHER ASSY.
SERVO MOTO CONTROL MODULE WIRING HARNESS
CONTROL MODULE
SENSOR CONTROL MODULE WIRING HARNESS
HEXAGON HEAD BOLT & WASHER ASSY.
HEXAGON FLANGE NUT

R R e L L I e




4130 STEERING PIPE ASSY.

NO. PART NO. DES. QTY| REMARK
STEERING PIPE ASSY. 1
1 1401250180 EPS HIGH PRESSURE PIPE ASSY. 1
2 1401251180 EPS LOW PRESSURE PIPE ASSY. 1
3 3412012105 DRIVE BELT 1
4 EPS PUMP ASSY. 1
5 HEXAGON HEAD BOLT & WASHER ASSY.| 3
6 HEXAGON HEAD BOLT & WASHER ASSY.| 1
7 1401290180 EPS PUMP FIXING BRACKET 1
8 1401253180 STEERING PUMP 1
9 STEERING PUMP OIL RESERVOIR COVER| 1
10 E050000202 STEERING PUMP PULLEY 1




4140 EPS ASSY.

NO. PART NO.

DES.

QTY

REMARK

1401254180

3404027105
3404026101

~N OO o0~ WDN P

POWER STEERING MECHANISM FIXER
HATCH PIN
HEXAGON NOTCH NUT
EPS ASSY.

HEXAGON HEAD BOLT & WASHER ASSY.
CROSS HEXAGON HEAD BOLT & WASHER ASSY.
DUST BOOT
DUST BOOT PRESSURE PLATE

T T T ) S




4150 LF DISC BRAKE WITH STEERING KNUCKLE ASSY.

NO. PART NO. DES. QTY| REMARK
1402113180-01 LF BRAKE ASSY.(INCREASE) 1 W/O ABS
1014006606 LF BRAKE ASSY. 1 ABS
1 3501101005 DISC BRAKE 1 ABS
3501101106 DISC BRAKE(INCREASE) 1 W/O ABS
2 1402117180 LEFT STEERING KNUCKLE ASSY. 1 ABS
3501101180 LEFT STEERING KNUCKLE ASSY.(INCREASE)| 1 W/O ABS
3 GB819 M6x12 CROSS BOLT 1
4 1402136180 LEFT CALIPER ASSY. 1 ABS
3501102180 LEFT CALIPER ASSY. 1 W/O ABS
5 SHORT FIXING BOLT 1
6 LONG FIXING BOLT 1




4160 RF DISC BRAKE WITH STEERING KNUCKLE ASSY.,

NO. PART NO. DES. QTY| REMARK
1402114180-01 RF BRAKE ASSY.(INCREASE) 1 W/O ABS
1014006607 RF BRAKE ASSY. 1 ABS
1 3501101005 DISC BRAKE 1 ABS
3501101106 DISC BRAKE(INCREASE) 1 W/O ABS
2 1402118180 RIGHT STEERING KNUCKLE ASSY. 1 ABS
3501201180 RIGHT STEERING KNUCKLE ASSY.(INCREASE)| 1 W/O ABS
3 GB819 M6x12 CROSS BOLT 1
4 1402137180 RIGHT CALIPER ASSY. 1 ABS
3501202180 RIGHT CALIPER ASSY. 1 W/O ABS
5 SHORT FIXING BOLT 1
6 LONG FIXING BOLT 1




4170 LEFT STEERING KNUCKLE ASSY.

NO. PART NO. DES. QTY| REMARK
1 1402117180 LEFT STEERING KNUCKLE 1 ABS
3501101180 LEFT STEERING KNUCKLE 1 W/O ABS
2 1402119180 LEFT DUST BOOT 1
3 M6 HEXAGON HEAD COMBINATION BOLT| 3
4 3103142101 FRONT WHEEL HUB BOLT 4
5 1402121180 FRONT WHEEL HUB ASSY. 1
6 3103203001 BEARING 1
7 3103204001 CIRCLIP 1




4180 RIGHT STEERING KNUCKLE ASSY.

NO. PART NO. DES. QTY| REMARK
1 1402118180 RIGHT STEERING KNUCKLE 1 ABS
3501201180 RIGHT STEERING KNUCKLE 1 W/O ABS
2 1402120180 RIGHT DUST BOOT 1
3 M6 HEXAGON HEAD COMBINATION BOLT| 3
4 3103142101 FRONT WHEEL HUB BOLT 4
5 1402121180 FRONT WHEEL HUB ASSY. 1
6 3103203001 BEARING 1
7 3103204001 CIRCLIP 1




4190

LR AXLE HEAD WITH DRUM BRAKE WHEEL HUB ASSY (ABS)

NO.|  PART NO. DES. QTY| REMARK
3502070180 LR BRAKE ASSY. 1
1403029180 LR AXLE END BRACKET ASSY. 1| SR RO
1014005042 LR AXLE END BRACKET ASSY. 1| oY
1403025180 REAR DRUM BRAKE ASSY. 1| SR RO
1014005045 REAR DRUM BRAKE ASSY. 1| AoV
DRUM BRAKE PLATE 1
CIRCLIP 4
BOLT 4
THRUST WASHER 1
LOCKING NUT 1
HATCH PIN 1
2400109101 REAR WHEEL HUB COVER 1
1407041180 | LEFT PARKING BRAKE CABLE ASSY. | 1
REAR DRUM BRAKE BOLT 4
2400115106 |OUTER SINGLE ROW ROLLER BEARING| 1 | SINGLE
2400117101  |INNER SINGLE ROW ROLLER BEARING| 1 BEFZ%Y\,QG
1034001507 DUAL ROW ROLLER BEARING 1| oY
2400111101 |REAR AXES INTERIOR BEARING SEAL| 1




4200 LR AXLE END WITH DRUM BRAKE WHEEL HUB ASSY.(W/O ABS)

NO.|  PART NO. DES. QY| REMARK
3502100180 LR BRAKE ASSY. 1
1034001524 LR AXLE HEAD SEAT ASSY. 1| SR RO
1034001533 LR AXLE HEAD SEAT ASSY. 1| oY
3502215106 REAR DRUM BRAKE ASSY. 1| SR RO
1034001536 REAR DRUM BRAKE ASSY. 1| AoV
DRUM BRAKE PLATE 1
CIRCLIP 4
BOLT 4
THRUST WASHER 1
LOCKING NUT 1
HATCH PIN 1
2400109101 REAR WHEEL HUB COVER 1
1407041180 | LEFT PARKING BRAKE CABLE ASSY. | 1
REAR DRUM BRAKE BOLT 4
2400115106 |OUTER SINGLE ROW ROLLER BEARING| 1 | SINGLE
2400117101  |INNER SINGLE ROW ROLLER BEARING| 1 BEFZ%\:K,G
1034001507 DUAL ROW ROLLER BEARING 1| oY
2400111101 |REAR AXES INTERIOR BEARING SEAL| 1




4210 RR AXLE HEAD WITH DRUM BRAKE WHEEL HUB ASSY.(ABS)

NO.

PART NO. DES. QTY| REMARK
3502080180 RR BRAKE ASSY. 1
1403030180 RR AXLE HEAD SEAT ASSY. 1| SR RO
1014005043 RR AXLE HEAD SEAT ASSY. 1| AoV
1403025180 REAR DRUM BRAKE ASSY. 1| SR RO
1014005045 REAR DRUM BRAKE ASSY. 1| AoV
DRUM BRAKE PLATE 1
CIRCLIP 4
BOLT 4
THRUST WASHER 1
LOCKING NUT 1
HATCH PIN 1
2400109101 REAR WHEEL HUB COVER 1
1407042180 | RIGHT PARKING BRAKE CABLE ASSY.| 1
REAR DRUM BRAKE BOLT 4
2400115106 |OUTER SINGLE ROW ROLLER BEARING| 1 | SINGLE
2400117101  |INNER SINGLE ROW ROLLER BEARING| 1 BEFZ%Y\,QG
1034001507 DUAL ROW ROLLER BEARING 1| oY
2400111101 |REAR AXES INTERIOR BEARING SEAL| 1




4220 RR AXLE HEAD WITH DRUM BRAKE WHEEL HUB ASSY.(W/O ABS)

NO.|  PART NO. DES. QTY| REMARK
3502200180 RR BRAKE ASSY. 1
1034001525 RR AXLE HEAD SEAT ASSY. 1| SR RO
1034001534 RR AXLE HEAD SEAT ASSY. 1| AoV
3502215106 REAR DRUM BRAKE ASSY. 1| SR RO
1034001536 REAR DRUM BRAKE ASSY. 1| AoV
DRUM BRAKE PLATE 1
CIRCLIP 4
BOLT 4
THRUST WASHER 1
LOCKING NUT 1
HATCH PIN 1
2400109101 REAR WHEEL HUB COVER 1
1407042180 | RIGHT PARKING BRAKE CABLE ASSY.| 1
REAR DRUM BRAKE BOLT 4
2400115106 |OUTER SINGLE ROW ROLLER BEARING| 1 | SINGLE
2400117101  |INNER SINGLE ROW ROLLER BEARING| 1 BEFZ%\:\,(,G
1034001507 DUAL ROW ROLLER BEARING 1| oY
2400111101 |REAR AXES INTERIOR BEARING SEAL| 1




4230 CLUTCH & BRAKE FOOTPLATE ASSY.

NO.

PART NO.

DES.

QTY

REMARK

140500318001
140501118001
3540100180
3540200180
1404060180
1404101180
1404036180

1700791180

CLUTCH & BRAKE FOOTPLATE ASSY.

VACUUM BOOSTER WITH BRAKE MASTER
CYLINDER ASSY.
VACUUM BOOSTER WITH BRAKE MASTER

CYLINDER ASSY.

VACUUM BOOSTER WITH BRAKE MASTER
CYLINDER ASSY.

VACUUM BOOSTER WITH BRAKE MASTER
CYLINDER ASSY.

CLUTCH & BRAKE FOOTPLATE ASSY.
CLUTCH & BRAKE FOOTPLATE ASSY.
BRAKE FOOTPLATE WITH BRACKET ASSY.

HEXAGON BOLT CUSHION
HEXAGON FLANGE NUT
HATCH PIN
PIVOT
WASHER
RUBBER PLUG
VACUUM BOOSTER SHELF
CLUTCH FOOTPLATE RUBBER
BRAKE FOOTPLATE RUBBER
BRAKE SWITCH

P R R R R R R RPN WR R R R R R R R

1.3L ABS
1.5L ABS
1.3L W/O ABS
1.5L W/O ABS
1.3L
1.5L&1.6L
AT




4240 BRAKE PIPELINE ASSY.(ABS)




4240 BRAKE PIPELINE ASSY.(ABS)

NO. PART NO. DES. QTY| REMARK NO. PART NO. DES. QTY[ REMARK
BRAKE PIPELINE ASSY. 1 25 HEXAGON HEAD BOLT & WASHER ASSY.| 3
1 1406069180 RF BRAKE PIPE 1 26 1406141180 DUAL-WAY CONNECTING 2
2 1406112180 FRONT BRAKE HOSE ASSY. 2 27 COPPER GASKET 2
3 HATCH RING 8 28 1406067180 LF BRAKE PIPE 1
4 1406108180 "L" TYPE SPRING CLIP 8
5 HEXAGON HEAD BOLT & WASHER ASSY.| 4
6 TWO-WAY CLIP 3
7 1406088180 BRAKE MAIN CYLINDER CONTROL,1# BRAKE PIPE| 1
8 1406090180 BRAKE MAIN CYLINDER CONTROL,2# BRAKE PIPE| 1
9 1709271180 HECU CONTROL ASSY. 1
10 1406223180 RR 1# BRAKE PIPE 1
11 HEXAGON BOLT WASHER 3
12 CUSHION 3
13 BRAKE HOSE CONNECTING BOLT | 2
14 1409009180 HECU CONTROL BRACKET 1
15 CONNECTING BOLT 3
16 1406221180 LR 1# BRAKE PIPE 1
17 8410026180 FIVE-WAY CLIP 5
18 1406085180 RR 2# BRAKE PIPE 1
19 1406083180 LR 2# BRAKE PIPE 1
20| 140611518001 REAR BRAKE HOSE ASSY. 2
21 1406116180 REAR BRAKE 3# BRAKE PIPE 1
22 SINGLE WAY CLIP 4
23 HEXAGON HEAD BOLT & WASHER ASSY.| 5
24| 1406117180 REAR BRAKE 4# BRAKE PIPE 1




4250 BRAKE PIPELINE ASSY.(W/O ABS)




4250 BRAKE PIPELINE ASSY.(W/O ABS)

NO. PART NO. DES. QTY| REMARK NO. PART NO. DES. QTY| REMARK
BRAKE PIPELINE ASSY. (PROPORTIONING VALVE)| 1 W/O ABS 25 HEXAGON HEAD BOLT & WASHER ASSY.| 4
1 3525100180 FIVE-WAY PROPORTIONING VALVE ASSY.| 1
2 3525110180 | PROPORTIONING VALVE MOUNTING BRACKET| 1 | FIVE-WAY
3| 3506500180 | propoRTIONING VALVE 14 BRAKE PIPE | L
4| 1406457180 | pronoRTIONING VALVE 24 BRAKE PIPE | L
5 3506100180 LF BRAKE PIPE ASSY. 1
6 3506200180 RF BRAKE PIPE ASSY. 1
7 3506300180 LR BRAKE PIPE ASSY. | 1
8 3506400180 RR BRAKE PIPE ASSY. | 1
9 HEXAGON HEAD BOLT & WASHER ASSY.| 1
10 HEXAGON HEAD BOLT & WASHER ASSY.| 2
11 1406083180 LR 2# BRAKE PIPE 1
12 1406085180 RR 2# BRAKE PIPE 1
13 1406116180 REAR BRAKE 3# BRAKE PIPE 1
14 1406117180 REAR BRAKE 4# BRAKE PIPE 1
15 1406108180 "L" TYPE SPRING CLIP 8
16 HATCH RING 8
17 1406112180 FRONT BRAKE HOSE ASSY. 2
18| 140611518001 REAR BRAKE HOSE ASSY. 2
19 FIVE-WAY CLIP 5
20 HEXAGON HEAD BOLT & WASHER ASSY.| 5
21 DUAL-WAY CONNECTING 2
22 DUAL-WAY CLIP 1
23 HEXAGON HEAD BOLT & WASHER ASSY.| 1
4

N
N

SINGLE-WAY CLIP




4260 PARKING BRAKE CONTROL ASSY.

NO. PART NO. DES. QTY| REMARK
PARKING BRAKE CONTROL ASSY. 1
1 1407061180 PARKING BRAKE LEVER ASSY. 1
2 1407021180 PARKING BRAKE LEVER BOOT 1
3 HEXAGON HEAD BOLT & WASHER ASSY.| 2 M8x20




4270 CHASSIS REPAIR KIT




4270 CHASSIS REPAIR KIT

NO. PART NO. DES. QTY| REMARK NO. PART NO. DES. QTY| REMARK
CHASSIS REPAIR KIT 1 13 VACUUM BOOSTER MOUNTING MAT| 1
1 1401088180 INNER RZEPPA TYPE REPAIRKIT | 1 1.3L
1401106180 INNER RZEPPA TYPE REPAIRKIT | 1 15L
2 1401087180 OUTER RZEPPA TYPE REPAIRKIT | 1 1.3L
1401105180 OUTER RZEPPA TYPE REPAIRKIT | 1 15L
3 3501190005 FRONT FRICTION PAD ASSY. 1 ABS
3501190106 FRONT FRICTION PAD ASSY. 1 W/O ABS
4 1403060180 REAR FRICTION PAD ASSY. 1 ABS
3502145106 REAR FRICTION PAD ASSY. 1 W/O ABS
5 3502135005 LEFT BRAKE WHEELY CYLINDER 1 ABS
3502135106 LEFT BRAKE WHEELY CYLINDER 1 WI/O ABS
3502140005 RIGHT BRAKE WHEELY CYLINDER | 1 ABS
3502140106 RIGHT BRAKE WHEELY CYLINDER | 1 W/O ABS
6 3401145106 LEFT STEERING OUTER PULL ROD & BALL JOINT| 1 EPS
3401145001 LEFT STEERING OUTER PULL ROD & BALL JOINT| 1
7 3401140106 RIGHT STEERING OUTER PULL ROD & BALL JOINT| 1 EPS
3401150001 RIGHT STEERING OUTER PULL ROD & BALL JOINT| 1
8 1401261180 STEERING RACK JOINT ASSY. 1 EPS
3401505001 STEERING RACK JOINT ASSY. 1
9 1064020097 RESERVOIR 1
10 RESERVOIR COVER 1
11| 140500318003 VACUUM BOOSTER ASSY. 1 1.3L
140501118003 VACUUM BOOSTER ASSY. 1| 15L&1.6L
12| 140500318002 BRAKE MASTER CYLINDER 1 1.3L
140501118002 BRAKE MASTER CYLINDER 1| 15L&1.6L




PICTURE INDEX

6000 POWER
INDEX

6010 MR479Q POWER
ASSY.(JL110 MT)

6020 MR479QA
POWER ASSY.

6030 MR4810QA
POWER

ASSY.(JL160A MT)

20
==

6260 EXHAUST
SYSTEM ASSY.

6080 CLUTCH
SYSTEM

w §

6090 ENGINE
MOUNTING ASSY.
(1.3L)

I A LT
i

e

1 -_.. .I:}

)

6100 ENGINE
MOUNTING ASSY.
1.3L NEW

6110 ENGINE
MOUNTING ASSY.
(1.5L)

6120 ENGINE
MOUNTING ASSY.
(1.5L NEW)

e
T D
- o
T

&7

6130 ENGINE
MOUNTING ASSY.

6220 COOLING
SYSTEM ASSY. (AT)

O -
o TE

6210 COOLING
SYSTEM ASSY. (MT)

6160 FUEL PIPELINE
& FUEL
EVAPORATIVE

N

6140 FUEL TANK
ASSY.




6010 MR479Q ENGINE ASSY.

NO. PART NO. DES. QTY| REMARK
MR479Q POWER ASSY.(WITH JL110 TRANSMISSION)| 1
1 1086090401 MR479Q ENGINE ASSY. 1
1086090403 MR479Q ENGINE ASSY. 1 EURO
2 HEXAGON BOLT & WASHER ASSY. 3
3 HEXAGON BOLT & WASHER ASSY. 1
4 HEXAGON BOLT & WASHER ASSY. 3
5 HEXAGON BOLT & WASHER ASSY. 1
6 3000000002 5-SPEED TRANSMISSION(JL-S110) 1
3000000013 4-SPEED TRANSMISSION(JL-Z130 AT)




6020 MR479QA ENGINE ASSY.

NO.

PART NO.

DES.

QTY

REMARK

o 00~ WD

~

1086090503
1086001040

3000000001
3000000011

MR479QA POWER ASSY.(WITH JL160 TRANSMISSION)
MR479QA ENGINE ASSY.
MR479QA ENGINE ASSY.(AT)
HEXAGON BOLT AND WASHER ASSY.
HEXAGON BOLT AND WASHER ASSY.
HEXAGON BOLT AND WASHER ASSY.
HEXAGON BOLT AND WASHER ASSY.
5-SPEED TRANSMISSION(JL160)
5-SPEED TRANSMISSION(JL160G)
CLUTCH DRIVEN DISC ASSY.(1.3L)
CLUTCH PRESS DISC ASSY.(1.3L)
HEXAGON BOLT AND WASHER ASSY.
CLUTCH FIXING SETUP (1.5L)

PO R R R R R W R ®W R R R




6030 MR481QA ENGINE ASSY.

NO.

PART NO.

DES.

QTY]

REMARK

o 00~ W DN P

1086090602

3000000001
3000000011

MR481QA POWER ASSY.(WITH JL160 TRANSMISSION)
MR481QA ENGINE ASSY.
HEXAGON BOLT AND WASHER ASSY.
HEXAGON BOLT AND WASHER ASSY.
HEXAGON BOLT AND WASHER ASSY.
HEXAGON BOLT AND WASHER ASSY.
5-SPEED TRANSMISSION(JL-S160)
5-SPEED TRANSMISSION(JL-S160G)
CLUTCH DRIVEN DISC ASSY.
CLUTCH PRESS DISC ASSY.
HEXAGON BOLT AND WASHER ASSY.
CLUTCH FIXING SETUP

e e = = = T <SR S OV B S




6040 CLUTCH SYSTEM (S110)

NO. PART NO. DES. QTY| REMARK
1 1014000329 CLUTCH CABLE 1 1.3L
2 3160121001 SHAFT-CLUTCH RELEASE FORK 1 1.3L
3 3160131601 SPRING 1 1.3L
4 3160131401 BUSHING 1 1.3L
5 CLUTCH COVER ASSY. 1| 1.3L&1.5L
6 CLUTCH DISC 1] 1.3L&15L
7 3160122002 RELEASE BEARING 1 1.3L
8 3160121601 FORK-CLUTCH RELEASE 1 1.3L




6050 CLUTCH SYSTEM (S160)

NO. PART NO. DES. QTY| REMARK
2 3160131006 CYLINDER-CLUTCH RELEASE 1| 15L&1.6L
4 3160121101 FORK-RELEASE 1| 1.5L&l1.6L
5 3160122001 RELEASE BEARING 1| 15L&l1.6L
6 CLUTCH COVER 1 1.6L
7 CLUTCH DISC 1 1.6L




6060 ENGINE MOUNTING ASSY.

(1.3L)

NO. PART NO. DES. QTY| REMARK
ENGINE MOUNTING ASSY. 1
1 1600564180 ENGINE MOUNTING LEFT BRACKET | 1
2 HEXAGON HEAD BOLT & SPRING WASHER ASSY.| 9
3 1600411180 ENGINE MOUNTING FRT BRACKET 1
4 HEXAGON HEAD BOLT & SPRING WASHER ASSY.| 2 [M12X1.25X35
5 1600567180 |ENGINE INSTALLATION 2# LEFT SUPPORT BOARD| 1
6 HEXAGON HEAD BOLT & SPRING WASHER ASSY.| 2 |M12x1.25x30
7 1600436180 ENGINE MOUNTING LEFT BRACKET CUSHION ASSY.| 1
8 1600566180 ENGINE MOUNTING LEFT SUPPORT BOARD| 1
9 HEXAGON FLANGE NUT-A CLASS M10x1.25( 1
10 HEXAGON FLANGE NUT-A CLASS M12x1.26| 1
11 1600437180 ENGINE REAR CUSHION ASSY. 1
12 HEXAGON HEAD BOLT & SPRING WASHER ASSY.| 2 |M10x1.25x120
13 HEXAGON HEAD BOLT & SPRING WASHER ASSY.| 2 |M10x1.25x25
14 1600434180 ENGINE MOUNTING REAR 1# BRACKET| 1
15 HEXAGON FLANGE BOLT-B CLASS M12x1.25x30( 3
16 1600401180 ENGINE MOUNTING REAR BRACKET | 1
17 HEXAGON FLANGE LOCK NUT 2
18 HEXAGON HEAD BOLT & SPRING WASHER ASSY.| 2 |M12X1.25X100
19 1600435180 ENGINE RIGHT CUSHION ASSY. 1
20 1600418180 ENGINE INSTALLATION RIGHT BRACKET| 1
21 HEXAGON HEAD BOLT & SPRING WASHER ASSY.| 3 |M10x1.25x70
22 2000410104 ENGINE RIGHT FIXING BRACKET 1




6070 ENGINE MOUNTING ASSY. 1.3L NEW
NO. PART NO. DES. QTY| REMARK
ENGINE MOUNTING ASSY. 1 1.3L

1 1600360180 ENGINE MOUNTING LEFT BRACKET | 1

2 HEXAGON HEAD BOLT & SPRING WASHER ASSY.[ 2

3 ENGINE LEFT CONNECTING PLATE | 1

4 HEXAGON HEAD BOLT & SPRING WASHER ASSY.[ 2

5 1601490180 ENGINE LEFT MOUNTING ASSY. 1

6 HEXAGON FLANGE BOLT 1

7 HEXAGON FLANGE NUT 5

8 1601491180 ENGINE REAR MOUNTING ASSY. 1

9 HEXAGON HEAD BOLT & SPRING WASHER ASSY.[ 2 |M10x1.25x120
10 HEXAGON HEAD BOLT & SPRING WASHER ASSY.[ 2 |M10x1.25%x25
11 1600434180 ENGINE MOUNTING 1# BRACKET 1

12 HEXAGON HEAD BOLT & SPRING WASHER ASSY.[ 3 |M10x1.25%35
13 1600401180 ENGINE MOUNTING REAR BRACKET | 1

14 HEXAGON FLANGE LOCK NUT 2

15 HEXAGON HEAD BOLT & SPRING WASHER ASSY.[ 1 [M12X1.25X100
16 1601655180 ENGINE RIGHT HANG ASSY. 1 1.3L

17 HEXAGON HEAD BOLT & SPRING WASHER ASSY.| 2




6080 ENGINE MOUNTING ASSY. (1.5L)

NO. PART NO. DES. QTY| REMARK
ENGINE MOUNTING ASSY. 1
1 1600564180 ENGINE MOUNTING LEFT BRACKET | 1
2 HEXAGON HEAD BOLT & SPRING WASHER ASSY.| 9
3 1600412180 ENGINE MOUNTING BRACKET 1
4 HEXAGON HEAD BOLT & SPRING WASHER ASSY.| 3 |M10x1.25x40
5 1601808180 ENGINE MOUNTING LEFT CUSHION ASSY.| 1
6 HEXAGON FLANGE NUT-A CLASS 1| M10X1.25
7 HEXAGON FLANGE NUT-A CLASS 1 M12x1.25
8 1600437180 ENGINE REAR CUSHION ASSY. 1
9 HEXAGON HEAD BOLT & SPRING WASHER ASSY.| 2 |M10x1.25x120
10 HEXAGON HEAD BOLT & SPRING WASHER ASSY.| 2 |M10x1.25x25
11 1600566180 ENGINE MOUNTING LEFT SUPPORT BOARD| 1
12 1600152180 LOWER SUPPORT 1
13 HEXAGON HEAD BOLT & SPRING WASHER ASSY.| 3 |M10x1.25x35
14 1600501180 ENGINE MOUNTING REAR BRACKET | 1
15 HEXAGON FLANGE LOCK NUT 2
16 HEXAGON HEAD BOLT & SPRING WASHER ASSY.| 1 |M12X1.25X100
17 1600435180 ENGINE RIGHT CUSHION ASSY. 1
18 1600418180 ENGINE MOUNTING RIGHT BRACKET | 1
19 HEXAGON HEAD BOLT & SPRING WASHER ASSY.| 3 |M10x1.25x70
20 2000410104 ENGINE RIGHT FIXING BRACKET 1




6090 ENGINE MOUNTING ASSY. (1.5L NEW)

NO. PART NO. DES. QTY| REMARK
ENGINE MOUNTING ASSY. (1.5L NEW)| 1
1 1600564180 ENGINE LEFT BRACKET 1 S160
1016001768 ENGINE LEFT BRACKET 1 S160G
2 HEXAGON HEAD BOLT & SPRING WASHER ASSY.| 3
3 1601490180 ENGINE LEFT MOUNTING ASSY. 1
4 HEXAGON FLANGE BOLT 1
5 HEXAGON FLANGE NUT 5
6 1601491180 ENGINE REAR MOUNTING ASSY. 1
7 HEXAGON HEAD BOLT & SPRING WASHER ASSY.| 2 |M10x1.25x120
8 HEXAGON HEAD BOLT & SPRING WASHER ASSY.| 2 |M10x1.25x25
9 1600152180 LOWER SUPPORT 1
10 HEXAGON HEAD BOLT & SPRING WASHER ASSY.| 3 |M10x1.25x35
11 1600501180 ENGINE MOUNTING REAR BRACKET | 1
12 HEXAGON FLANGE LOCK NUT 2
13 HEXAGON HEAD BOLT & SPRING WASHER ASSY.| 1 |M12X1.25X100
14 1016001489 ENGINE RIGHT MOUNTING ASSY. 1 S160
1016001765 ENGINE RIGHT MOUNTING ASSY. 1 S160G
15 HEXAGON HEAD BOLT & SPRING WASHER ASSY.| 2




6100 ENGINE MOUNTING ASSY. (AT)

NO. PART NO. DES. QTY| REMARK
ENGINE MOUNTING ASSY. (AT) 1
1 1602366180 ENGINE LEFT BRACKET (AT) 1
2 HEXAGON HEAD BOLT & SPRING WASHER ASSY.| 3
3 1601490180 ENGINE LEFT MOUNTING ASSY. 1
4 HEXAGON FLANGE BOLT 1
5 HEXAGON FLANGE NUT 5
6 1601491180 ENGINE REAR MOUNTING ASSY. 1
7 HEXAGON HEAD BOLT & SPRING WASHER ASSY.| 2 [M10x1.25x120
8 HEXAGON HEAD BOLT & SPRING WASHER ASSY.[ 2 [M10x1.25x25
9 1602365180 ENGINE REAR BRACKET (AT) 1
10 HEXAGON HEAD BOLT & SPRING WASHER ASSY.|[ 3 [M10x1.25x35
11 1600401180 ENGINE MOUNTING REAR BRACKET | 1
12 HEXAGON FLANGE LOCK NUT 2
13 HEXAGON HEAD BOLT 7 SPRING WASHER ASSY.[ 1 [M12X1.25X100
14 1601655180 ENGINE RIGHT MOUNTING ASSY.(1.3L)| 1 1.3L
1016001489 ENGINE RIGHT MOUNTING ASSY.(1.5L) 1.5L&1.6L
15 HEXAGON HEAD BOLT & SPRING WASHER ASSY.| 2




6110 FUEL TANK ASSY.

NO. PART NO. DES. QTY| REMARK
1601234180 FUEL TANK ASSY. 1
1 1601231180 FUEL TUBE LOWER SEAL 1
2 1601232180 SEAL PRESSURE PLATE 1
3 HEXAGON HEAD BOLT & SPRING WASHER ASSY.| 1
4 1601217180 FUEL VENTILATION METAL PIPE ASSY.| 1
5 FUEL FILLER HOSE 1
6 "B" TYPE WORM DRIVE HOOP 2
7 METAL STRIP SPRING HOOP 3
8 METAL STRIP SPRING HOOP 2
10 HEXAGON HEAD BOLT & SPRING WASHER ASSY.| 4
11 1601807180 FUEL VENTILATION HOSE 2
12 1601215180 FUEL PIPE UPPER ASSY. 1
13 1601280180 FUEL WASHER 1
14 CROSS HEXAGON HEAD BOLT & WASHER ASSY.| 2
15 1802545180 OIL FILLER CAP ASSY. 1
16 8108073180 "O" TYPE RING 1
17 1601285180 FUEL PUMP WITH FUEL SENSOR ASSY.[ 1
18 1601279180 FUEL TANK COVER 1
19 CROSS HEXAGON HEAD BOLT & WASHER ASSY.| 1
20 HEXAGON HEAD BOLT & SPRING WASHER ASSY.| 2
21 1016003279 FUEL FILTER BRACKET 1 |FROM 200807
22 1016003280 FUEL FILTER 1 |FROM 200807
23 1016003278 OUTLET FUEL FILTER HOSE 1 |FROM 200807




6120 FUEL PIPE & FUEL EVAPORATION ASSY.

NO. PART NO. DES. QTY| REMARK
FUEL TUBE & FUEL EVAPORATION ASSY.| 1
1 1601242180 CANISTER VACUUM HOSE 2 2
2 METAL STRIP TYPE SPRING HOOP | 4
3 METAL STRIP TYPE SPRING HOOP | 2
4 CANISTER CONTROL VALVE 1
5 CROSS HEXAGON HEAD BOLT & WASHER ASSY.| 2
6 1601529180 CONTROL CANISTER 1
7 1601248180 CANISTER INTAKE HOSE 1
8 1601225180 2# VENTILATION PIPE 1
9 1601811180 RETURN HOSE 1
10 1601226180 RETURN PIPE 1
11 1601228180 CONNECTING FUEL LINE RETURN HOSE| 1
12 "A" TYPE WORM DRIVE TUBE HOOP | 6
13 FUEL RECYCLING HOSE 1
14 CONNECTING FUEL LINE FUEL HOSE | 2
15 SEAL GASKET 4
16 FUEL FILTER 1
17 HEXAGON HEAD BOLT & SPRING WASHER ASSY.| 2
18 CONNECTING FUEL FILTER HOSE 1
19 1601227180 FUEL MAIN PIPE 1
20 FUEL PIPE 1




6130 FUEL PIPE & FUEL EVAPORATIVE ASSY.(EURO III)

NO. PART NO. DES. QTY| REMARK
1 SEAL GASKET 2
2 1601848180 CONTROL VALVE HOSE [B] 1
3 1601255180 FUEL FILTER 1 |BEFORE 200807
4 BOLT 1
5 1601226180 RETURN PIPE 1
6 "A" TYPE WORM DRIVE TUBE HOOP | 3
7 1601248180 CANISTER INTAKE HOSE 1
8 1601227180 FUEL MAIN PIPE 1
9 1601811180 CONNECTING FUEL LINE RETURN HOSE| 1
10 HEXAGON HEAD BOLT & SPRING WASHER ASSY.[ 2
11 1601837180 FUEL FILTER HOSE [A] 1
12 CROSS HEXAGON HEAD BOLT AND WASHER ASSY.| 2
13 CANISTER HOSE 1
14 1601225180 2# INTAKE PIPE 1
15 CANISTER CONTROL VALVE 1
16 METAL STRIP SPRING HOOP 2
17 METAL STRIP SPRING HOOP 2
18 CANISTER MOUNTING BRACKET ASSY.[ 1 | VERTICAL
19 1601529180 CANISTER 1 | VERTICAL
20 CROSS HEXAGON HEAD BOLT & WASHER ASSY.| 2
21 METAL STRIP SPRING HOOP 1




6140 INTAKE ASSY.

NO. PART NO. DES. QTY| REMARK
INTAKE ASSY. 1
1 HEXAGON HEAD BOLT & WASHER ASSY.| 3
2 BOLT BUSH 3
3 1402355180 RUBBER MAT 3
4 RUBBER PLUG 1
5 AIR CLEANER UPPER CASE 1
6 AIR CLEANER LOWER CASE 1
7 CLIP 4
8 AIR CLEANER INTAKE PIPE 1
9 1601602180 AIR CLEANER INTAKE HOSE 1
10 WORM DRIVE TUBE HOOP 2
11 HEAT AIR INTAKE PIPE 1
12 METAL STRIP SPRING HOOP 3
13| 1086000486 |CRANKCASE EXHAUST EMISSION HOSE| 1
14 CRANKCASE EXHAUST EMISSION HOSE FIXING CLIP 1
15| 1109140005 AIR CLEANER FILTER 1
16 AIR CLEANER FILTER GASKET 1
17 RUBBER PLUG 1
18| 1601598180 AIR CLEANER ASSY. 1




6150 COOLING SYSTEM ASSY. (MT/RADIATOR BACKWARD)

NO. PART NO. DES. QTY| REMARK
COOLING SYSTEM ASSY. 1
1| 1602041180-01 RADIATOR ASSY.(MT) 1
2 1601408180 RADIATOR UPPER CUSHION 2
3 1602197180 RADIATOR LOWER CUSHION 2
4 1602052180 RADIATOR MOUNTING BRACKET 2
5 HEXAGON BOLT & WASHER ASSY. 4
6 1602044180 COOLING FAN & MOTOR ASSY.
7 HEXAGON HEAD BOLT & SPRING WASHER ASSY.| 3
8 1602060180 RADIATOR INTAKE WATER PIPE 1
9 1602045180 EXPANSION CAN ASSY. 1
10 CROSS HEAD BOLT & SPRING WASHER ASSY.| 3
11 METAL STRIP SPRING HOOP 2
12 1602051180 RADIATOR OUTLET PIPE 1
13 "A" TYPE WORM DRIVE TUBE HOOP | 4
14 1602046180 OVERFLOW PIPE 1
15 1601457180 RADIATOR COVER 1
16 DRAIN SWITCH 1




6160 COOLING SYSTEM ASSY. (MT/ RADIATOR FORWARD)

® 15
o 00

g/l

14
@ o

=

-~

1

|

|-~

.'-”/

c

NO.|  PART NO. DES. QY| REMARK
COOLING SYSTEM ASSY. 1
1| 1601408180 RADIATOR UPPER CUSHION 2
2 | 1602041180-01 RADIATOR ASSY.(MT) 1
3| 1602197180 RADIATOR LOWER CUSHION 2
4 HEXAGON BOLT & WASHER ASSY. | 6
5| 1602192180 |RIGHT COOLING FAN WITH MOTORASSY.| 1 | Reo oR
6 | 1602191180 |LEFT COOLING FAN WITH MOTOR ASSY.| 1 | ADVTOR
7| 1602046180 OVERFLOW PIPE 1
8 STEEL WIRE TYPE SPRING HOOP | 2
9 CROSS HEAD BOLT & SPRING WASHER ASSY.| 3
10| 1602045180 EXPANSION CAN ASSY. 1
11 "A" TYPE WORM DRIVE TUBE HOOP | 4
12| 1602051180 RADIATOR OUTLET PIPE 1| fRes
13| 1602060180 RADIATOR WATER INLET PIPE 1| R on
14| 1601457180 RADIATOR COVER 1
15 DRAIN SWITCH 1




6170 COOLING SYSTEM ASSY. (AT)

NO.|  PART NO. DES. QY| REMARK
COOLING SYSTEM ASSY. 1
1| 1601048180 RADIATOR UPPER CUSHION 2
2| 1016000231 RADIATOR ASSY.(AT) 1 AT
3| 1602197180 RADIATOR LOWER CUSHION 2
4 HEXAGON BOLT & WASHER ASSY. | 6
5| 1602192180 |RIGHT COOLING FAN WITH MOTORASSY.| 1 | Reo oR
6 | 1602191180 |LEFT COOLING FAN WITH MOTOR ASSY.| 1 | ADVTOR
7 OVERFLOW PIPE 1
8 STEEL WIRE TYPE SPRING HOOP | 2
9 CROSS HEAD BOLT & SPRING WASHER ASSY.| 3
10| 1602045180 EXPANSION CAN ASSY. 1
11 "A" TYPE WORM DRIVE TUBE HOOP | 4
12| 1602200180 RADIATOR OUTLET PIPE 1| fRes
13| 1602199180 RADIATOR WATER INLET PIPE 1| R on
14 AT OIL INLET PIPE 1
15 AT OIL OUTLET PIPE 1
16 METAL STRIP SPRING HOOP 4
17| 1601457180 RADIATOR COVER 1
18 DRAIN SWITCH 1
19 1016002917 OIL COOLER & MOUNTING BRACKET ASSY.




6180 EXHAUST SYSTEM ASSY.

NO. PART NO. DES. QTY| REMARK
EXHAUST SYSTEM ASSY. 1
1 1602025180 EXHAUST PIPE GASKET 1
2 1602026180 SPRING 2
3 EXHAUST PIPE LINK BOLT 2
4 1602024180 FRONT FLOOR HEAT INSULATION 1
5 HEXAGON HEAD BOLT & SPRING WASHER ASSY.| 2
6 1602023180 RUBBER SEAT(1.3L) 5
1602022180 RUBBER SEAT(1.5L) 5
7 1602216180 TWC ASSY.(1.3L) 1 EURO llI
1016002489 TWC ASSY.(1.3L) 1 OBD
1016002254 TWC ASSY.(1.5L) 1 EURO llI
1016000922 TWC ASSY.(1.5L) 1 OBD
1016002492 TWC ASSY.(1.3L) 1 EURO
8 HEXAGON FLANGE NUT 4
9 REAR EXHAUST PIPE SEAL 2
10| 106402009351 MIDDLE MUFFLER ASSY. 1
11 HEXAGON HEAD BOLT & SPRING WASHER ASSY.| 4
12| 106402005251 MAIN MUFFLER ASSY. 1




PICTURE INDEX

7010 Combination meter [ 7020 Electric switch J030FRT combination ToR0 FRT fog light T080 Door light device 7070 Interior dome light
o device Q\ light device device
Y] ook T
7000 ELECTRIC P = @
e ) -dfl—".’:‘;‘\. (} -
1 ¥ 2 3 7

TI10 FRT windshield
wiper

wﬁ-‘a

11

T120 FRT windshield
washer

12

7150 Central door lock
remote controller

13

T140 Audio player
(radio)

14-1
T210 Electric regulator | 7200 Airbag electric 7170 Cigarette light Ti60 Audio plaver
device device ] (rultiple OO0
ﬁ & —
& # 1 15 E 14-3




PICTURE INDEX

7000 A/C SYSTEM

7370 Hefrigeration
system assy.

7380 Compressor
B attachment

e 'p v L

7390 Pipeline system
e, assy

7400 Condenser assy

7410 Evaporator assy

7420 Heating system
assy

7450 Control system
assy (old)

:." :...

28

7460 AT electric
appliance

]







7060 INTERIOR DOME LIGHT & HIGH-MOUNTED BRAKE LIGHT ASSY.

NO. PART NO. DES. QTY| REMARK
1| 1701441180 INTERIOR DOME LIGHT 1 BEIGE
170144118001 INTERIOR DOME LIGHT 1 GRAY
2 | 1701442180 REAR READING LIGHT 2 BEIGE
170144218001 REAR READING LIGHT 2 GRAY
1 3 CROSS HEAD BOLT 2
4 1701942180 | HIGH-MOUNTED BRAKE LIGHT ASSY. | 1 BEIGE
170194218001 | HIGH-MOUNTED BRAKE LIGHT ASSY. | 1 GRAY




7070 WIPER ASSY.

NO. PART NO. DES. QTY| REMARK
1 1702046180 RIGHT WIPER BLADE & ARM ASSY. 1
2 1702045180 LEFT WIPER BLADE & ARM ASSY. 1
3 1702047180 WIPER MOTOR ASSY. 1
4 1702048180 WIPER CONNECTING ROD ASSY. 1
5 1702054180 WIPER AXES FIXING PLATE 1
6 HEXAGON HEAD BOLT AND WASHER ASSY.| 5
7 1702052180 RIGHT WIPER BLADE 1
8 1702051180 LEFT WIPER BLADE 1
9 WIPER ARM COVER 2
10 LEFT WIPER ARM 1
11 RIGHT WIPER ARM 1




	COVER
	BODY INDEX 1
	BODY PART.pdf
	2010 BODY ASSY.1
	2010 BODY ASSY.2
	2020 BODY FRAME ASSY.1
	2020 BODY FRAME ASSY.2
	2030 ENGINE COMPARTMENT ASSY.1
	2030 ENGINE COMPARTMENT ASSY.2
	2040 ENGINE HOOD ASSY.
	2050 TRUNK LID ASSY.
	2060 LF SPLASH GUARD 1
	2060 LF SPLASH GUARD 2
	2070 RF SPLASH GUARD 1
	2070 RF SPLASH GUARD 2
	2080 LEFT WALL ASSY.1
	2080 LEFT WALL ASSY.2
	2090 RIGHT WALL ASSY.1
	2090 RIGHT WALL ASSY.2
	2100 ROOF SKIN ASSY.
	2110 ROOF SKIN FRONT CROSS
	2120 LF DOOR ASSY.
	2130 LR DOOR ASSY.
	2140 RR DOOR ASSY.
	2150 RF DOOR ASSY.
	2160 WING ASSY.
	2170 FRONT FLOOR ASSY.1
	2170 FRONT FLOOR ASSY.2
	2180 REAR FLOOR ASSY.1
	2180 REAR FLOOR ASSY.2

	CHASSIS INDEX 1
	CHASSIS PART .pdf
	4010 ACCELERATOR PEDAL ASSY
	4020 TRANSMISSION CONTROL ASSY.
	4030 TRANSMISSION CONTROL(2)
	4040 AT CONTROL ASSY.
	4050 CLUTCH CONTROL ASSY.
	4060 FRONT SUSPENSION ASSY.1
	4060 FRONT SUSPENSION ASSY.2
	4070 REAR SUSPENSION ASSY.1
	4070 REAR SUSPENSION ASSY.2
	4080 DRIVING SHAFT ASSY.
	4090 WHEEL ASSY.
	4100 STEERING WHEEL ASSY.
	4110 STEERING COLUMN ASSY.
	4120 STEERING COLUMN ASSY.
	4130 STEERING PIPE ASSY.
	4140 EPS ASSY.
	4150 LF BRAKE ASSY.
	4160 RF BRAKE ASSY.
	4170 LEFT STEERING KNUCKLE
	4180 RIGHT STEERING KNUCKLE
	4190 LR DRUM BRAKE
	4200 LR DRUM BRAKE
	4210 RR DRUM BRAKE
	4220 RR DRUM BRAKE
	4230 CLUTCH & BRAKE FOOTPLATE
	4240 BRAKE PIPELINE ASSY.1
	4240 BRAKE PIPELINE ASSY. 2
	4250 BRAKE PIPELINE ASSY. 1
	4250 BRAKE PIPELINE ASSY. 2
	4260 PARKING BRAKE CONTROL
	4270 CHASSIS REPAIR KIT 1
	4270 CHASSIS REPAIR KIT 2

	POWER INDEX
	POWER PART.pdf
	6010 MR479Q ENGINE ASSY.
	6020 MR479QA ENGINE ASSY.
	6030 MR481QA ENGINE ASSY.
	6040 CLUTCH SYSTEM
	6050 CLUTCH SYSTEM
	6060 ENGINE MOUNTING ASSY.
	6070 ENGINE MOUNTING ASSY.
	6080 ENGINE MOUNTING ASSY.
	6090 ENGINE MOUNTING ASSY.
	6100 ENGINE MOUNTING ASSY.(AT)
	6110 FUEL TANK ASSY.
	6120 FUEL TUBE & FUEL
	6130 FUEL PIPE & FUEL
	6140 INTAKE ASSY.
	6150 COOLING SYSTEM ASSY.
	6160 COOLING SYSTEM ASSY.
	6170 COOLING SYSTEM ASSY.
	6180 EXHAUST SYSTEM ASSY.

	ELECTRIC INDEX 1
	ELECTRIC INDEX 3

